
Zuma 49cc

    
 Catalog

⼀、 前减震总成
The front suspension 
assembly 1 ⼗三、 空滤器总成 Air filter assembly 15

⼆、 后减震总成 
After the shock absorber 
assembly 2 ⼗四、 消声器总成 Muffler assembly 16

三、 灯具总成 
Lamp assembly

3 ⼗五、 电器件总成 Electrical parts assembly 17

四、 仪表总成
Instrument assembly

4 ⼗六、 邮箱总成 Mailbox assembly 18

五、 ⽅向把总成
The direction of the 
assembly 5 ⼗七、 线束总成 Wiring harness assembly 19

六、 套锁总成 Lock set assembly 6 ⼗⼋、 后轮总成 A rear wheel assembly 20

七、 坐垫总成
The cushion assembly

7

⼋、 覆盖件总成 Panel assembly 8～9

九、 铁件总成
Iron assembly

10～11

⼗、 后视镜总成 A rearview mirror assembly 12

⼗⼀、 前轮总成 The front wheel assembly 13

⼗⼆、 随车⼯具
Vehicle tools

14

Draft 1 图1 前叉总成
Draft 1 Steering column assy
NO. Part  NO. Chinese Name Description QTY USD Remarks

1 2369133610591501201 下联板 Second line board 1
2 前右减震器 Front right shock absorber 1
3 前左减震器 Front left shock absorber 1
4 2101510015 ⽅向柱锁紧螺母（⼩⼋⾓、上1） Steering column lock nut ( small star anise, on a ) 1
5 2101510065 下联板钢碗（上6） Second line plate steel bowl ( on 6 ) 1
6 2101510025 ⽅向柱调整螺母（⼤⼋⾓、上2） Steering column adjusting nut ( large octagonal , on 2 ) 1
7 2101510055 上钢碗（上5） On steel bowl ( on 5 ) 1
8 2101510085 下钢碗（上8） Lower steel bowl ( on 8 ) 1
9 2101510075 ⼤钢珠（上7） Large ball ( on 7 ) 1
10 2101510045 ⼩钢珠（上4） Small ball ( on 4 ) 1
11 311210800400 六⾓法兰⾯螺栓M8×45 Hexagon flange bolts M8 × 45 4
12 2101510025 ⽅向柱调整螺母（⼤⼋⾓、上2） Steering column adjusting nut ( large octagonal , on 2 ) 1
13 2101510005 全套钢碗 Full steel bowl 1

Draft 2 图2 后减震总成
Draft 2 Rear shock absorber assy
NO. Part  NO. Chinese Name Description QTY USD Remarks

1 210000609501 后减振器 Rear absorber assy 1
2 311211000400 六⾓法兰⾯螺栓 M10×40 Hexagon flange bolt  M10×40 1
3 311210800300 六⾓法兰⾯螺栓 M8×30 Hexagon flange bolt M8×30 1

Draft 3 图3 灯具总成 
Draft 3 Light assy
NO. Part  NO. Chinese Name Description QTY USD Remarks

1 226910200200 灯泡 12V 25W Bulb 12V 25W 2
2 226910200300 灯泡12V 3W Bulb 12V3W 2
3 226910200100 前照灯 Headlamp 1
4 266910201400 灯泡 12V 5W Bulb 12V 5W 2
5 2669133613490201300 后尾灯 Taillights 1
6 266910101302 灯泡12V10W Bulb 12v 5w 1
7 266910101202 前右转向灯 Front right turn signal 1
8 266910101302 灯泡12V 10W Bulb 12V10W 1
9 266910101201 前左转向灯 Front left turn signal 1
10 266910101302 灯泡12V10W Bulb 12V 10W 1
11 266910201402 后右转向灯 Rear Right turn signal 2
12 266910201401 后左转向灯 Rear Left turn signal 1
13 266910101302 灯泡12V10W Bulb 12V 10W 1

Draft 4 图4 仪表总成 
Draft 4 meter assy
NO. Part  NO. Chinese Name Description QTY USD Remarks

1 2669133613490201004 仪表壳 Instrument case 1
2 226913101000 仪表 Meter 1
3 2669133613490201005 仪表下罩 Windscreen 1
4 311110420120 ⼗字槽⾃攻螺钉ST4.2×12 Cross recessed tapping screw ST4.2 × 12 9
5 226910200300 灯泡 12V 3W Bulb 12V 3W 4

Draft 5 图5 ⽅向把总成
Draft 5 Headlebar assy
NO. Part  NO. Chinese Name Description QTY USD 备注

1 266914101-00 左把⼿胶套 Left grip sleeve 1
2 226914101001 油门转把 Throttle twist grip 1
3 2369133610591500501 ⽅向把 Direction Handles 1
4 226915301000 左右⽅向把堵头 The plugs left and right direction 1
5 22006321001-02 右组合开关 Right combination switch 1
6 22006321001-01 左组合开关 Left combination switch 1

Draft 6 图6 套锁总成
Draft 6 Lock assy
NO. Part  NO. Chinese Name Description QTY USD 备注
1 311210600200 六⾓法兰⾯螺栓M6×20 Hexagon flange bolts M6 × 20 2
2 226913001000 套锁总成 Cover lock assembly 1

 

Draft 7 图7 座垫总成
Draft 7 Seat assy
NO. Part  NO. Chinese Name Description QTY USD 备注

1 226913301000 座垫总成 Seat assy 1

Draft 8 图8 覆盖件总成
Draft 8 Plastic cover assy
NO. Part  NO. Chinese Name Description QTY USD 备注

1 2669133613490204000 后扶盖板 Forks cover 1
2 2469133613490200100 ⾯板 Panel 1
3 2469133613490200105 ⾯板⼩盖 Small cover panel 1
4 266910101800 后泥⽡ After the masonry 1
5 2669133613490200900 杂物箱内盖 Glove compartment lid 1
6 2669133613490202600 电瓶盖 Battery cover 1
7 2669133613490201802 后泥板 Rear fender 1
8 2669133613490202611 电瓶盒 Battery Box 1
9 2469133613490200200 前泥板 Front fender 1
10 2669133613490102100 油箱托板 Tank pallet 1
11 2669133613490201801 尾灯罩 Tail lamp 1
12 2669133613490200600 脚踏板 Pedal 1
13 2669133613490100200 ⼯具箱内挡板 Toolbox internal baffles 1
14 311110420160 ⼗字槽⾃攻螺钉ST4.2×16 Cross recessed tapping screw ST4.2 × 16 2
15 2669133613490101500 车架底板 Chassis backplane 1
16 2669133613490200100 ⼯具箱 Toolbox 1
17 2669133613490200700 杂物箱前罩 Glove box front cover 1
18 2669133613490102400 后泥⽡挡⽔⽪ After the masonry retaining skin 1
19 2669133613490200300 杂物箱 Glove compartment 1
20 2669133613490207108 中⾯板 The panel 1

Draft 8 图8 覆盖件总成
Draft 8 Plastic cover assy
NO. Part  NO. Chinese Name Description QTY USD 备注
21 2669133613490202200 ⽅向把固定坐上罩 Get directions to a fixed hood 1
22 2469133613490203800 前围 Front wall 1
23 266910103702 右把⼿护盖 Right grip cover 1
24 2469133613490100504 右装饰板 Right decorative plates 5
25 2469133613490100505 左装饰板 Left decorative plates 1
26 2669133613490202700 号码盖 No.cover 1
27 260000101702 圆反光牌 Reflective licensing round 2
28 260000101701 ⽅反光牌 Fang reflective license 1
29 2669133613490201900 安全帽挂钩 Helmet hook 1
30 311210600120 六⾓法兰⾯螺栓M6×12 Hexagon flange bolts M6 × 12 5
31 311210600160 六⾓法兰⾯螺栓M6×16 Hexagon flange bolts M6 × 16 6
32 311240600160 六⾓头螺栓平垫组合M6×16 Hexagon head bolt M6 × 16 flat washer combination 8
33 311210600300 六⾓法兰⾯螺栓台阶M6×30 Hexagon flange bolts step M6 × 30 4
34 311510600000 六⾓法兰⾯螺栓M6螺帽 Hexagon flange bolts M6 nuts 5
35 311110420120 ⼗字槽⾃攻螺钉4.2×12 Phillips self-tapping screw 4.2 × 12 22
36 266910103701 左把⼿护盖 Left grip cover 1
37 311610480000 卡⼦螺母 Clip 4.8 10
38 311110480160 ⼗字槽⾃攻螺钉ST4.8×16 Cross recessed tapping screw ST4.8 × 16 10

Draft 9 图9 铁件总成
Draft 9 Iron stock unit
NO. Part  NO. Chinese Name Description QTY USD 备注

1 2369133610591500101 车架 Frame 1
2 2369133610591500301 双撑 Double pole 1
3 2369133610591502101 后扶⼿ Rear armrest 1
4 2369133610591501910 后泥板⽀架 Rear fender bracket 1
5 2369133610592500711 ⼤板⽀架 Large plate bracket 1
6 2300933610251532501 前碟刹管⽀架 Front disc brake pipe bracket 1
7 2369133610591503701 仪表⽀架 Instrument bracket 1
8 2369133610591500821 转向灯左⽀架 Turn signal left bracket 1
9 2369133610591500822 转向灯右⽀架 Turn signal right bracket 1
10 2300033660281040131 单撑弹簧 Single- pole spring 2
11 2369133610592501435 ⼤灯护杠 Headlight protection bars 1
12 2369133610591500401 单撑 Side stand 1
13 2369133610591600601 坐垫锁 Lock plate bracket 1
14 2369133610591500901 后牌照⽀架 After the license holder 1
15 2369133610592509901 左右把⼿护盖⽀架 Bracket around the handle cover 2
16 236911500525 ⽅向把上压紧块 Direction of the upper clamping block 1
17 2369133610591500201 发动机吊架 Engine pylon 1
18 2369133610591500505 ⽅向把固定座 Direction of the holder 1
19 236911500535 ⽅向把下压紧块 Under the direction of the clamping block 1
20 311210600120 六⾓法兰⾯螺栓M6×12 Hexagon flange bolts M6 × 12 2
21 311210600160 六⾓法兰⾯螺栓M6×16 Hexagon flange bolts M6 × 16 5
22 311240600160 六⾓头螺栓平垫组合M6×16 Hexagon head bolt M6 × 16 flat washer combination 2
23 311410600160 内六⾓螺钉M8×35 Hexagon bolt M8 × 35 4
24 311210800500 六⾓法兰⾯螺栓M8×50 Hexagon flange bolts M8 × 50 1
25 311410800500 内六⾓螺栓M8×50 Hexagon bolt M8 × 50 4
26 311211000300 六⾓法兰⾯螺栓M10×30 Hexagon flange bolts M10 × 30 2
27 311831000110 双撑衬套 Dual support bushing 2
28 311211000550 六⾓法兰⾯螺栓M10×55 Hexagon flange bolts M10 × 30 2
29 311861600000 六⾓法兰⾯螺母M16 Hexagon flange nuts M16 1

Draft 9 图9 铁件总成
Draft 9 Iron stock unit
NO. Part  NO. Chinese Name Description QTY USD 备注
30 311221000320 专⽤台阶螺栓 Dedicated stepped bolt 1
31 311831000110 吊架衬套 Hanger bushing 1
32 2300033660281040121 双撑弹簧 Double pole spring 1

Draft 10 图10 后视镜总成
Draft 10 Mirror assy
NO. Part  NO. Chinese Name Description QTY USD 备注

1 27000020101 右后视镜 Mirror, left 1
2 27000020201 左后视镜 Mirror, right 1

Draft11 图11 前轮总成
Draft 11 Front wheel assy
NO. Part  NO. Chinese Name Description QTY USD 备注

1 2100001115 轮胎130/90-10 Front Tyre130/90-10 1
2 216910800501 前轮圈组合3.50×10 Rim3.50×10 1
3 2169103015 前碟刹泵 Front disc pump 1
4 2169103025 前制动盘 Front brake disc 1
5 2169108045 前轮轴 M12×240 Front Axle M12 × 240 1
6 210000101500 ⽓门嘴（⽓门帽） Valve ( valve cap ) 1
7 311861200000 前轮轴螺母M12 Front axle nut M12 1
8 311811250230 前轮轴衬套Ф12.5×Ф20×23 Front axle bushings Ф12.5 × Ф20 × 23 1
9 311210800250 六⾓法兰⾯螺栓M8×25 Hexagon flange bolts M8 × 25 2
10 2169103035-2 刹车⼿柄 Brake lever 1
11 2100003055 上泵 On the pump 3
12 2100003115 刹车⽚ Brake pads 1
13 2169103075 制动软管 Brake hoses 1
14 2100003065 下泵 Pump 1
15 220007501-00 刹车开关线 Brake switch wire 1
16 220007501-00 刹车开关 Brake switch 1

Draft 12 图12 随车⼯具
Draft 12 Tools Set
NO. Part  NO. Chinese Name Description QTY USD 备注

1 27000160101 内六⾓扳⼿ Wrench 1
2 27000160201 ⽕花塞套筒板⼿ Spark Plug Wrench 1
3 27000160301 双头螺丝⼑ Doubie-End Screw Driver 1
4 27000160401 开⼜板⼿10×12 Open-Ended Spanner 10×12 1
5 27000160501 开⼜板⼿14×17 Open-Ended Spanner 14×17 1
6 27000160601 ⼯具袋 Tool Bag 1
7 27000160001 随车⼯具 Tools Set 1

Draft 13 图13 空滤器总成
Draft 16 Spatial filter ａｓｓｙ
NO. Part  NO. Chinese Name Description QTY USD 备注
1 170513021 滤芯 Filter 1
2 170516011 空滤器 Air Filter 1

Draft 14 图14 消声器总成
Draft 14 Silencer assy
NO. Part  NO. Chinese Name Description QTY USD 备注

1 216911101501 消声器 Muffler 1
2 2161511055 装饰件胶垫 Trim pads 1
3 311810010000 T型衬套 T- Bushing 2
4 110526071 隔热垫 Potholder 2
5 311710601800 平垫圈Ф6×Ф18×1.5 Washer Ф6 × Ф18 × 1.5 3
6 311320600200 ⼗字槽盘头螺钉M6 ×20 Cross recessed pan head screw M6 × 20 3
7 2161511045 消声器装饰件 Muffler trim 1

Draft 15 图15 电器件总成
Draft 15 Electrical parts assembly
NO. Part  NO. Chinese Name Description QTY USD Remarks

1 226910101100 主电缆 Main cable 1
2 2200004610 负极线 “-” cable 1
3 220000531000 搭铁线 Ground cable 1
4 2200004510 正极线 “+” cable 1
5 170502031 继电器 Relay assy 1
6 170502011 ⾼压包 High voltage wire assy 1
7 27000381102 电瓶 Storage battery 1
8 170502041 稳压器 Rectifier assy 1
9 2200004110 喇叭 Horn assy 1
10 170502021 点⽕器 CDI assy 1
11 311210600250 六⾓法兰⾯螺栓M6×25 Hexagon bolt M6×25 1
12 311210600120 六⾓法兰⾯螺栓M6×12 Hexagon bolt M6×12 2
13 220000601002 闪光器 Flasher 1
14 311210600160 六⾓法兰⾯螺栓M6×16 Hexagon bolt M6×16 1
15 保险丝 Fuse 1

Draft 16 图16 油箱总成
Draft 16 Fuel tank assy
NO. Part  NO. Chinese Name Description QTY USD 备注

1 2369133610381530101 油箱 Fuel tank 1
2 226913201000 燃油传感器 Fuel sensor 1
3 2300033610381530191 油箱盖 Fuel tank cap 1
4 220153201013 传感器胶圈 Fuel sensor ring 1
5 220153201012 传感器卡⼦ Block fuel sensor card 1
6 220000130100 燃油滤清器 Fuel Filter 1
7 210001401501 油开关部件 Fuel switch 1
8 210000130750 油管卡簧Φ8 Tubing retainer 4
9 220000180100 负压管Φ3.5×Φ7.5×240 Vacuum tube L = 240mm 1
10 220000170100 油管Φ4.5×Φ8.5×195 Tubing Φ4.5×Φ8.5×195 1
11 220000170100 油管 Φ4.5×Φ8.5×90 Tubing Φ4.5×Φ8.5× 90 1
12 210000130750 负压管卡簧Φ6.5 Vacuum tube retainerΦ6.5 2

Draft 17 图17 线束总成
Draft 17 Group of lines assy
NO. Part  NO. Chinese Name Description QTY USD 备注

1 220152402000 油门线L=1850mm，⾏程115mm Throttle cable L = 1850mm, 115mm stroke 1
2 220152701000 后刹车线L=1825mm，⾏程60mm After the brake line L = 1825mm, 60mm stroke 1
3 220092501000 ⾥程线L=970mm Mileage line L = 970mm 1
4 220013701000 座垫拉线L=220mm，⾏程30mm Seat pull L = 220mm, 30mm travel 1

Draft 18 图18 后轮总成
Draft 18 Rear wheel assy
NO. Part  NO. Chinese Name Description QTY USD 备注

1 2100001115 轮胎130/90-10 Front Tyre130/90-10 1
2 216910800502 后轮圈组合3.50×10 Rim3.50×10 1
3 210000101500 ⽓门嘴（⽓门帽） Valve ( valve cap ) 1
4 210000201601 后刹车蹄块 Rear brake shoe 1
5 311861600000 六⾓法兰⾯螺母M16 Hexagon flange nuts M16 1


